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La@obMg dewmzol (39 18 x 14 158 x 19 18 ) gsdmes
Partition Block (39 ¢cm x 14 cm x 19 cm ) Test
58339000l 8mbsggdgdo
Customer Data
Bodm8ols Momobods 2 Lagmgmo 6odwdols bemdndo 3 390/140/190
Quantity of samples Size of test samples , mm
B99maob Bggpgdo
- Test Results
Bodwgaol # :
Sample 1 : =
L 17.2.2025 17.2.2025
Test Day - -
Bodmdol bbmgsbgds , my
Sample age , day 28+ 28+
35903000b babamdenngmds , o 29 3]
Duration of test , sec .o
B0dmdob Bmdgdo , 88 i
Sample size , mm A/B 390 /140 390/ 140
H 190 190
Bodmdols Fmbs , 3p
Concrete weight , kg 12.000 12.300
dmgeyeemdomo §mbs , 3a/8°
Density weight , k/m? 1156.74 1185.66
3603930 oG30MMmZs , 36
Load of destruction , kN 261.05 282.35
bod3 3069 30835% , R, 833s
Strength on compression , R , Mpa 478 5.17

sliggBa dgrm3abl Ladmagrem bodEaoans R = 4.98 9335
-
Conclusion Block average strﬁngth R=498 MPa
/
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@sdmmHsdmeools 8353&\ )0 I* X 6196530 dgaadggo

Laboratory Supervisor '\ i‘,\»)w \L‘ Renati Begishevi
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Itd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "dymaan” DATE : 2/17/2025
CUSTOMER I MadmMsdmEios RAPOR NO : #1 /17.2.2025
ADRESS 1 I mAbg30 , 4800 Lemm3znbLzgdol 4.6 STANDARD :
ADRESS 2 B RESERVE 1 :
BLOCK TYPE : bodobg Bemgn 14 L RESERVE 2 :
£ RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
' mm mm mm g gfem3 t1 2 day kN N/mm2
1 |40 390 190 12000 1156.74 2.1.2025 17.2.2025 28+ 261.05 4.78
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 22
960 17.6
720 13.2
480 8.8
240 7 4.4
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Itd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER i "dJapn” DATE : 2/17/2025
CUSTOMER I admfisdmfing RAPOR NO T #1 [ 17.2.2025
ADRESS 1 : MAb)30 , d8330 bEm3a6l3)d0L 4. 6 STANDARD :

ADRESS 2 . RESERVE 1 .
BLOCK TYPE : bodobm@g demmgo 14 LA RESERVE 2 :
: RESERVE 3 .

T no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
‘ mm mm mm g g/cm3 1 t2 day kN N/mm2
1 |40 390 190 12300 1185.66 5.1.2025 17.2.2025 28+ |282.35 5.17
. -
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 22
960 17.6
720 13.2
480 8.8
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240 /. 4.4
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